
$8.:9:8:9.9.0.0.8.9.0:4.:9.8.9.8.0.9.0.0.0.0.8.0.0.0.0.0.90$,:6.998.¢.0 ¢.9.9.69.¢.085.09699$

E2.9.0.0.0.0.0.0.048.6.9.9.09.9888.0.0.80.9.0986.60.608680060009 0.6:8¢61

).$.9.0.0.0.0.6.9.6.9.0.9.0.60.0.6.0.0.9.0.9.¢.6.0.¢.000.9.9$99.6.9969908.66¢04

$0.9.0.9.0.0.9.9.0.8.09.0:0098:0.9.0.0.990.0.000.90959.960.609¢09.6.91

}.2,0.0.9.8.0.9.9.0.0.0.9.0.0.0.0.00¢.0.960.09¢9.¢9068¢909.0.000¢08.84

$,0:9.9.9.9.8.9.0.0.8.8:6:0.9.90.8.0.8.8.0 .4.0 3609909 9.699.9.9.9.9 ¢

pO99.0.0.0.909.00.09.9:99.¢.9.09.0.9.9.0.9.099 ¢9095989099.¢

PO RS $0.8.0.0.8.4.8.08.0.80:6.8.0009080869068.680.9

}9.0.9.0.9,:8.9.0.9.0.9.0.0.9.8.09.09.6.998.¢66909608994

19.0.0.0.4.8.9.00.0.0.0.8.6.9.6.9¢.60.9.9.4,0.9¢9.6.96.0.9.¢

1:9.9.9.0.9.0.9.9.0.9 9.¢.9.0.8.$990.9.8.4.9.0.0.0.09.6.0.0.4

FE ¥ 090 0.9.0.0.3.9.093.09.9.8.0049.8.0.6.9:9.694

§8:9.9:9.9.0.9.0.0.9.09.8.9.9.0.90.0.6.9.9.9.9.9.0

KEARKAKLUXAKXKKLK KAAY KKK K

$.:9:0.9.0.9.8.9.:9.0.:0.9.9.9.9.9.4.9.9.¢,0.8.9.¢

}9.9.0:4.9.0.4.8.9.9.6.4.6.6:9.4,99,46 4

1. 9.9:0.0.9.0.9.0 9.0.0.¢.9.0.9.0.9.9.4

19 2:8.9.9.0.4.9.0.6.0.9.0.9.9.0.¢

1.9.9.9.9,9.9.9,9:9.9.0.9.0:9¢

}8.0.0.9.9.9.9.89.9.0.0.¢

)}9.9.:9.9,0,0.9.6.0.9.4

AXXKKKKKY

19.9:9.0,9.0.4

XXXVX

XXX

X

X

XXX

XAXKX

}9.9.9.9.9.94

XEXAXXAXX

}9.9.9.8.9.9.9.8¢.9.¢

ARKAXKXKXAKXKKA

}$.0.9.0.9:0.9.6.¢.9.9.9:9.9

£9,0.9:0.9.0.6.4.9.9.9.6.9.9.¢.9.¢

E8.9.4.9.9.9.9.¢.9.9.9.9.9.0.0.6.¢.9

b9 0. 0.9.0.09.6.908 ¢.9.099 .90 ¢

19:0,9.9.0.6.8.9.8.0.9.9.0.9.9.0.90.6.¢9.6.94¢

1D09.9.9.9.0.9.0:0.8.9:9.0.6.0.8.0.0.8:¢.90.94

)60 0000 4O N0N .09 0.9.9.99.9.9:94

} A 0.000.9.089.80.8090009 000509.0.9.6.4

$0:9°0.90.9.:9.9:0.00.:¢ 0.:9.00.9.0.00¢.9$.696.5.0.9 0,64

$9.9:9.9:4.0.0.0.8.699 9.8.0.90.00090809.0986,9 9.0

}99.9.9.0.9.8:6.0.08.0.00.08990.0098.90599.098.09¢4

J9:9.0.9.0.90900 S V.00 AND SV OS99 08.0:99:9.9.9.9.¢

RO

SO AP GOSN0.5.00.0/00.0.8.96689

IS990 00009000 9.8.0.90.90.000006090809¢.9

KAATKHXXXXXXXXX/Y/XxYYXXXXYXXYXXXXXXXX

J 090000 P 00900 0000080000 900689009 0.0.00.0600088 099,69

2.0.0.9.9.9.9.4.9.0.0.9.90.0.9.0.9.9.0.03.96.0.6096.80.0.908000¢006$96080.61

}O0.9.0.9.9.0.0:0.8.0,98.9.8.0:850.8.0,9.09.5960800.6.9.90.90.9800099.990.969.94



EK-BA215-1P-002

ILLUSTRATED

PARTS

BREAKDOWN

BA215
ENCLOSURE

HOW TO USE THE IPB

GENERAL

This {PB is compiled foilowing the organization and nomencia-

ture of the engineering drawing structure.

MAJOR ASSEMBLY LOCATOR (When Applicable)

The Major Assembly Locator (firstillustration) is an index that

provides a description and a figure reference for all illustra-

tions used in this manual.

INDENTED PARTS LIST

This manual identifies each assembly being broken down (fig-

ure reference callout). and all parts of that assembly Further

breakdown of an assembly is shown by an asterisk (*) preced-

ing the item callouts in the Description Column. The number of

asterisks preceding an item is used to derote the subordina-

tion of that item with respect to the Major Agsembly. A single

asterisk preceding an item description indicates that the item

Is part of the major assembly being illustrated. items that are

subordinate to single asterisks items, are denoted by two as-

terisks (**) and immediately follo,- the related single asterisk

item. This system of part identification provides a means for

the user to identify the next higher assembly item and make

alternate selections for parts when the required replacement

part of assembly is not immediately available.

COLUMN CALLOUT DESCRIPTION

Figure and item - Indicates the figure number and item num-

ber of each part.

Description - Lists the name of the part and pertinant speci-

fications (when required) Asterisks preceding the descrip-

tion denote the subordination of the part to the next higher

assembly.

DEC Part No. - Lists the Digital part ordering number A

blank in this column indicates a Digital part number was not

assigned at the time of publication

ECO Cut-In - The notation at the top of this column indicates

the ECQ level of the system {option). at which the iPB was

initially prepared. Subsequent ECO level designations that

modify existing parts or add new parts to the device. are in-

sertedinthe ECQ Cut-in column next to the part that is added

or modified.

Used On Code - Letters in this column corraspond to the

variation codes assigned in Figure 1. Parts with an Alpha no-

tation(s) are used only in those option variations. A blank indi-

cates that the part is used on all option variations.

Ref Fig No. - A cross reference between illustrations. For

each Major Assembly. the number in this column denotes the

figure of the next higher assembly . For all subassemblies. the

number in this column denotes the figure showing additional

detailed breakdown

PART NUMBER/PARY DESCRIPTION INDEX SECTION

Parts are indexed both numerically and aiphapetically by de-

scription. referenced to a location within the IPB. by figure

number and item number

REVISION HISTORY OTHER 1PB
MANUALS

PRINTING ECO LEVEL DATE REFERENCED

2nd Printing | 70-25451 00000-00000 *0-AUG-90] N/A

70-25446 00000-00000

H7868 00003--00006

70-25454 00000-00001

70-25447 00000-00002
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BA215-01-BD

Figure 1. Chassis Assembly, BA215

PARTS LIST
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ECO

CUT-IN

70-25451DESCRIPTION 00000

CHASSIS ASSEMBLY, BA215

Code A - Used on CHASSIS ASSEMBLY, BA215 }70-25451-01 A

1 PS (100/120V)

Code B - Used on CHASSIS ASSEMBLY, BA215 | 70-25451-02 B

1 PS (220/240V)

1 *FRAME ASSEMBLY, BA215 70-25446-01 2

2 *POWER SUPPLY ASSEMBLY, H7868 (100/120V) |H7868-A A 3

*POWER SUPPLY ASSEMBLY, H7868 (220/240V) |H7868-B B 3

3 *FAN/TRAY ASSEMBLY 70-25454-01 4

4 *Harness Assembly, Wire 17-01938-01

5 1 *Tie, Cable 90-07880-00

6 *Switch Assembly, AC 70-25455-01

7 *BACKPLANE ASSEMBLY 70-25447-01 5

8 *Panel Assembly, Access 70-25450-01

9 *Screw, Sems Phi Pan Hd No. 6-32 x 1/4 90-10174-00

R

IPB-BA215 -2 -



BA215-02-BD

Figure 2. Frame Assembly, BA215

PARTS LIST
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FIG.& Al ECO | ysep | REF
ITEM DEC CUT-IN | “oN | FiG
NO. DESCRIPTION PART NO. | 7425438 cope | no.

2- FRAME ASSEMBLY, BA215 70-25446-01 1

1 *Card Cage, Bottom (Weldment) 70-25443-01

2 *Filler, Gap 74-33971-01

3 *Clip, 1/2 Inch Cable 12-18912-00

4 *Baffle 74-36583-01

5 *Grommet 12-25469-03

6 *Guide, Card 12-26912-01

7 *Clip, Adhesive Backed Cable 12-21249-01

8 *Guide, 6 Slot Card 74-33564-01

9 *Finger, Grounding 12-26922-01

10 *Clip, Flat Cable 12-13715-00

11 *Card Cage Assembly, Top 70-25771-01

12 *Rivet, Blind 90-00030-40

13 *Top Assembly (Weldment)(Shipping Bracket) 70-25445-01

14 *Support, Connector 74-36517-01

15 *Gerew, Fillister Slotted Hd No. 6-32 x 5/16 12-27451-01

16 *Panel, Right 74-36510-01

17 *Panel, Left 74-36511-01

18 *Cover, Top 74-36515-01

19 *Shipping Bracket Assembly 70-25444-01

LABEL (Not Shown)

*Label, "Ground Symbol" 36-12680-04

IPB-BA215 -4 -
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Figure 3. Power Supply Assembly, H7868

PARTS LIST

h 4
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BA215-03-BD
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FIG.& H] _ECO
ITEM DEC CUT-IN

NO. DESCRIPTION
—

e —

3- POWER SUPPLY ASSEMBLY, H7868 (100/120V) H7868-A

POWER SUPPLY ASSEMBLY, H7868 (220/240V) |H7868-B B 1

1 *Module, Power Supply 54-16879-01

2 *Harness Assembly, H7868 70-23366-01

3 *Circuit Breaker 12-19912-06

4 *Support, Spring 74-34431-01

8 *Spring, Compression 12-27235-02

6 *Nut, Kep No. 6-32 90-08055-00

7 *Jumper Assembly, 2 Pin Mate-N-Lok (120V) 70-23770-01 A

8 * Pad, Insulator 74-33418-01

9 *Washer, Retaining (Replaces 12-27764-01) 12-30421-01 | 00004

10 *Bushing, Captive Screw 12-27446-01

1 *Spring, Compression 12-27445-01

12 *Washer, External Tooth Lock No. & 90-07649-00

13 *Screw, Phl Shoulder Hd No. 6-32 x 1/2 12-27772-01

14 *Finger, Grounding 12-26922-01

15 *Grommet, Round Rubber (deleted) 90-07015-00 | 00004

16 *Tie, Cable (deleted) $0-07031-00 | 00004

17 *Enclosure, H7868 Power Supply 74-33416-02

18 *Cover, Top Power Supply 70-22808-01 | 00004

(Replaces 74-33976-02)

**Cover, Top Power Supply (added) 74-33976-02 | 00004

**Screw, Captive No. 6-32 (added) 12-30239-01 | 00004

**Washer, Retaining (added) 12-30421-01 | 00004

19 *Screw, Sems Phl Pan Hd No. 4-40 x 3/8 90-09643-00

20 *Cover, Power Supply 74-33417-01

21 *Screw, Sems Phl Pan Hd No. 6-32 x 5/16 90-09984-07

22 *Bracket, Power Supply (deleted) 74-36556-01 | 00004

23 *Tubing, Shrink 12-30339-01

LABELS (Not Shown)

*Label, ‘‘Power Supply H7868-A" 36-26511-01 A

*Label, ‘‘Power Supply H7868-B" 36-26511-02 B

*Label, ‘‘H7868-A, ID” 36-27463-01 A

*Label, ‘*H7868-B, D" 36-27463-02 B

*Label, ‘‘Danger High Voltage” 36-10267-02

*Label, ‘‘BA2XX Rev, Rolled” 36-29163-05 | 00004

{Replaces 36-28945-01)

IPB-BA215 -6 -
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Figure 4. Fan Tray Assembly

PARTS LIST
IPB-BA215
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FIG.& B] ECO
ITEM DEC 7%“;5-;"; . Ugfio jird
NO. DESCRIPTION PART NO. 0'0000 CODE | NO.

4~ FAN/TRAY ASSEMBLY 70-25454-01 1

1 *Fan Tray (Weldment) 70-25449-01

2 “Fan, Tube Axial 4-1/2 Inch 12-23609-04

3 *Grommet, Round Rubber 90-07013-00

4 *Washer, Flat 90-06659-00

5 *Screw, Sems Phl Pan Hd No. 6-32 x 5/16 90-00049-57

6 *Tie, Cable 90-07880-00

7 *Clip, Fan Mounting 90-09165-00

8 *Harness Assembly, Wire 17-01939-01

9 *Screw, Shoulder No. 8-32 12-27034-01

10 *Clip, Adhesive Backed Cable 12-21249-01

11 *Washer, Flat 90-06664-00

12 *Nut, Kep Mo, 10-32 90-06565-00

13 *Screw, Sems Phi Pan Hd No. 6-32 x 3/8 90-00049-24

14 *Washer, Retaining 12-30421-01

15 *Filter, EMI Line 12-28736-01

16 *Screw, Sems Phl Pan Hd No. 8-32 x 5/16 90-10174-01

17 *Harness Assembly, Wire 17-01981-01

LABEL (Not Shown!

*Label, "Ground Symbol” 36-12680-00

*Label, "Ground Symbol w/Circie” 36-12680-02

g

IPB-BA215 -8 -



FIG.&

ITEM

NO.
o
W
N
 
-

DESCRIPTION

BACKPLANE ASSEMBLY

*Support, Backplane Panel

*Insulator, Backplane

*Backplane, BA215

*Screw, Self Tap Truss Hd No. 6 x 5/16

Cc

DEC

PART NO.

70-25447-01

74-36508-01

74-36509-01

54-17408-01

90-00063-78

Figure 5. Backplane Assembly

- 9/10 -

ECO

CUT-IN

70-2544

00000

USED | REF

7 ON FIG

CODE | NO.

1

Q

BA215-05-BD
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INDEX BY DEC PART NUMBER
BA215 ENCLOSURE

FIG ITEM

PART NO. DESCRIPTION NO. NO.

12-13715-00 Clip, Flat Cable 2 10
12-18912-00 Clip, 1/2 inch Cable 2 3
12-19912-06 Circuit Breaker 3 3
12-21249-01 Clip, Adhesive Backed Cable 4 10
12-21249-01 Clip, Adhesive Backed Cable 2 7
12-23609-04 Fan, Tube Axial 4-1/2 Inch 4 2
12-25469-03 Grommet 2 5
12-26912-01 Guide, Card 2 6
12-26922-01 Finger, Grounding 3 14
12-26922-01 Finger, Grounding 2 9
12-27034-01 Screw, Shoulder No. 8-32 4 9

12-27235-02 Spring, Compression 3 5

12-27445-01 Spring, Compression 3 11

12-27446-01 Bushing, Captive Screw 2 10
12-27451-01 Screw, Fillister Slotted Hd No. 6-32 x 5/16 2 15

12-27772-01 Screw, Phi Shoulder Hd No. 6-32 x 1/2 3 13

12-28736-01 Filter, EMI Line 4 15

12-30239-01 Screw, Captive No. 6§-32 (added) 3 18
12-30339-01 Tubing, Shrink 3 23

12-30421-01 Washer, Retaining (added) 3 18

12-30421-01 Washer, Retaining 4 14

12-30421-01 Washer, Retaining {(Replaces 12-27764-01) 3 9

17-01938-01 Harness Assembly, Wire 1 4

17-01939-01 Harness Assembly, Wire 4 8

17-01981-01 Harness Assembly, Wire 4 17

36-10267-02 Label, “Danger High Volitage" 3 Not Shown
36-12680-00 Label, “Ground Symbol” 4 Not Shown

36-12680-02 Label, “Ground Symbol w/Circle” 4 Not Shown
36-12680-04 Label, “Ground Symbol" 2 Not Shown

36-26511-01 Label, “Power Supply H7868-A" 3 Not Shown

36-26511-02 Label, “Power Supply H7868-B" 3 Not Shown

36-27463-01 Label, “H7868-A, ID” 3 Not Shown

36-27463-02 Label, “H7868-8, ID" 3 Not Shown

36-29163-05 Label, "BA2XX Rev, Rolled” (Replaces 36-28945-01) 3 Not Shown

54-16879-01 Module, Power Supply 3 1

54-17408-01 Backplane, BA215 5 N/A

70-22808-01 Cover, Top Power Supply 3 18

(Replaces 74-33976-02)

70-23366-01 Harness Assembly, H7868 3 2

70-23770~-01 Jumper Assembly, 2 Pin Mate-N-Lok (120V) 3 7

70-25443-01 Card Cage, Bottom (Weldment) 2 1

70-25444-01 Shipping Bracket Assembly 2 19

70-25445-01 Top Assembly (Weldment) (Shipping Bracket) 2 13

70-25446-01 FRAME ASSEMBLY, BA215 1 1

70-25446-01 FRAME ASSEMBLY, BA215 2 N/A

70-25447-01 BACKPLANE ASSEMBLY 1 7

70-25447-01 BACKPLANE ASSEMBLY 5 N/A

70-25449-01 Fan Tray (Weldment) 4 1

.**NOTE"*

When the description includes "added” or "deleted, ALWAYS refer to the figure

parts list for the latest part description.

A-1 IPB-BA215



INDEX BY DEC PART NUMBER

BA215 ENCLOSURE

FIG ITEM

PART NO. DESCRIPTION NO. NO.

70-25450-01 Panel Assembly, Access 1 8

70-25451-01 CHASSIS ASSEMBLY, BA215 1 PS (100/120V) 1 N/A

70-25451-02 CHASSIS ASSEMBLY, BA215 1 PS (220/240V) 1 N/A

70~-25454-01 FAN/TRAY ASSEMBLY 4 N/A

70-25454-01 FAN/TRAY ASSEMBLY 1 3

70~-25455-01 Switch Agssembly, AC 1 6

70-25771-01 Card Cage Assembly, Top 2 11

74-33416-02 Enclosure, H7868 Power Supply 3 17

74-33417-01 Cover, Power Supply 3 20

74-33418-01 Pad, Insulator 3 8

74-33564-01 Guide, 6 Slot Card 2 8

74-33971-01 Filler, Gap 2 2

74-33976-02 Cover, Top Power Supply (added) 3 18

74-34431-01 Support, Spring 3 4

74-36508-01 Support, Backplane Panel 5 1

74-36509-01 Insulator, Backplane 5 2

74-36510-01 Panel, Right 2 16

74-36511-01 Panel, Left 2 17

74-36515-01 Cover, Top 2 18

74-36517-01 Support, Connector 2 14

74~-36556-01 Bracket, Power Supply (deleted) 3 22

74-36583-01 Baffle 2 4

90-00030-40 Rivet, Blind 2 12

90-00049-24 Screw, Sems Phl Pan Hd No. 6-32 x 3/8 4 13

90-00049-57 Screw, Sems Phi Pan Hd No. 6-32 x 5/16 4 5

90-00063-78 Screw, Self Tap Truss Hd No. 6 x 5/16 5 4

90-06565-00 Nut, Kep No. 10-32 4 12

90-06659-00 Washer, Flat 4 4

90-06664-00 Washer, Flat 4 11

90-07013-00 Grommet, Round Rubber 4 3

90-07015-00 Grommet, Round Rubber (deleted) 3 15

90-07031-00 Tie, Cable (deleted) 3 16

90-07649-00 Washer, External Tooth Lock No. 6 3 12

90-07880-00 Tie, Cable 1 5

90-07880-00 Tie, Cable 4 6

90-08055-00 Nut, Kep No. 6-32 3 6

90-09165-00 Clip, Fan Mounting 4 7

90-09643-00 Screw, Sems Phl Pan Hd No. 4-40 x 3/8 3 19

90-09984-07 Screw, Sems Phl Pan Hd No. 6-32 x 5/16 3 21

90-10174-00 Screw, Sems Phl Pan Hd No. 6-32 x 1/4 1 9

90-10174-01 Screw, Sems Phl Pan Hd No. 8-32 x 5/16 4 16

H7868-A POWER SUPPLY ASSEMBLY, H7868 (100/120V) 3 N/A

H7868-A POWER SUPPLY ASSEMBLY, H7868 (100/120V) 1 2

H7868-B POWER SUPPLY ASSEMBLY, H7868 (220/240V) 1 2

H7868-B POWER SUPPLY ASSEMBLY, H7868 (220/240V) 3 N/A

ti*NOTE'tI

When the description includes "added” or "deleted, ALWAYS refer to the figure

IPB-BA215

parts list for the latest part description.
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INDEX BY DEC PART DESCRIPTION
BA215 ENCLOSURE

DEC FIG. ITEM

DESCRIPTION PART NO. NOQ. NO.

BACKPLANE ASSEMBLY 70-25447-01 1 7

BACKPLANE ASSEMBLY 70-25447-01 5 N/A

Backplane, BA215 54-17408-01 5 3

Baffle 74-36583-01 2 4

Bracket, Power Supply (deleted) 74-36556-01 3 22
Bushing, Captive Screw 12-27446-01 3 10

Card Cage Assembly, Top 70-25771-01 2 11

Card Cage, Bottom (Weldment) 70-25443-01 2 1

CHASSIS ASSEMBLY, BA215 1 PS (100/120V) 70-25451-01 1 N/A
CHASSIS ASSEMBLY, BA215 1 PS (220/240V) 70-25451-02 1 N/A

Circuit Breaker 12-19912-06 3 3
Clip, 1/2 Inch Cable 12-18912-00 2 3
Ciip, Adhesive Backed Cable 12-21249-01 2 7
Clip, Adhesive Backed Cable 12-21249-01 4 10
Clip, Fan Mounting 90-09165-00 4 7

Clip, Flat Cable 12-13715-00 2 10
Cover, Power Supply 74-33417-01 3 20

Cover, Top 74-36515-01 2 18
Cover, Top Power Supply (added) 74-33976-02 3 18
Cover, Top Power Supply (Replaces 74-33976-02) 70-22808-02 3 18

Enclosure, H7868 Power Supply 74-33416-02 3 17

Fan Tray (Weldment) 70-25449-01 4 1

Fan, Tube Axial 4-1/2 Inch 12-23609-04 4 2
FAN/TRAY ASSEMBLY 70-25454-01 1 3

FAN/TRAY ASSEMBLY 70-25454-01 4 N/A
Filler, Gap 74-33971-01 2 2
Filter, EMI Line 12-28736-01 4 15

Finger, Grounding 12-26922-01 3 14
Finger, Grounding 12-26922-01 2 9
FRAME ASSEMBLY, BA215 70-25446-01 1 1
FRAME ASSEMBLY, BA215 70-25446-01 2 N/A

Grommet 12-25469-03 2 5
Grommet, Round Rubber 90-07013-00 4 3
Grommet, Round Rubber (deleted) 90-07015~-00 3 15
Guide, 6 Slot Card 74-33564-01 2 8
Guide, Card 12-26912-01 2 6

Harness Assembly, H7868 70-23366-01 3 2
Harness Assembly, Wire 17-01938-01 1 4

Harness Assembly, Wire 17-01981-01 4 17
Harness Assembly, Wire 17-01939-01 4 8

Insulator, Backplane 74-36509-01 5 2

Jumper Assembly, 2 Pin Mate-N-Lok (120V) 70-23770-01 3 7

***NOTEl*i

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-BA215



INDEX BY DEC PART DESCRIPTION
BA215 ENCLOSURE

DEC FIG. ITEM

DESCRIPTION PART NO. NO. NO.

Label, “BA2XX Rev, Rolled" (Replaces 36-28945-01) 36-29163-05 3 Not Shown

Label, “Danger High Voltage” 36-10267-02 3 Not Shown

Label, “Ground Symbol w/Circle” 36-12680-02 4 Not Shown

Label, “Ground Symbol” 36-12680-04 2 Not Shown

Label, “Ground Symbol” 36-12680-00 4 Not Shown

Label, “H7868-A, ID” 36-27463-01 3 Not Shown

Label, “H7868-B, D" 36-27463-02 3 Not Shown

Label, “Power Supply H7868-A" 36-26511-~01 3 Not Shown
Label, “Power Supply H7868-B" 36-26511-02 3 Not Shown

Module, Power Supply 54-16879-01 3 1

Nut, Kep No. 10-32 90-06565-~00 4 12
Nut, Kep No. 6-32 90-08055-00 3 6

Pad, Insulator 74-33418-01 3 8

Panel Assembly, Access 70-25450-01 1 8

Panel, Left 74-36511-01 2 17

Panel, Right 74-36510-01 2 16

POWER SUPPLY ASSEMBLY, H7868 (100/120V) H7868-A 3 N/A

POWER SUPPLY ASSEMBLY, H7868 (100/120V) H7868-A 1 2

POWER SUPPLY ASSEMBLY, H7868 (220/240V) H7868-B 1 2

POWER SUPPLY ASSEMBLY, H7868 (220/240V) H7868-B 3 N/A

Rivet, Blind 90-00030-40 2 12

Screw, Captive No. 6-32 (added) 12-30239-01 3 18

Screw, Fillister Slotted Hd No. 6-32 x 5/16 12-27451-01 2 15

Screw, Phl Shoulder Hd No. 6-32 x 1/2 12-27772-01 3 13

Screw, Self Tap Truss Hd No. 6 x 5/16 80-00063-78 5 4

Screw, Sems Phl Pan Hd No. 4-40 x 3/8 90-09643-00 3 19

Screw, Sems Phi Pan Hd No. 6-32 x 1/4 90-10174-00 1 9

Screw, Sems Phl Pan Hd No. 6-32 x 3/8 90-00049-24 4 13

Screw, Sems Phi Pan Hd No. 6-32 x 5/16 90-09984-07 3 21

Screw, Sems Ph! Pan Hd No. 6-32 x 5/16 90-00049-57 4 5

Screw, Sems Phi Pan Hd No. 8-32 x 5/16 90-10174-01 4 16

Screw, Shoulder No. 8-32 12-27034-01 q 9

Shipping Bracket Assembly 70-25444-01 2 19

Spring, Compression 12-27235-02 3 5

Spring, Compression 12-27445-01 3 11

Support, Backplane Panel 74-36508-01 5 1

Support, Connector 74-36517-01 2 14

Support, Spring 74-34431-01 3 4

Switch Assembly, AC 70-25455-01 1 6

Tie, Cable 90-07880-00 1 5

Tie, Cable 90-07880-00 4 6

Tie, Cable (deleted) 90-07031-00 3 16

Top Assembly {(Weldment) (Shipping Bracket) 70-25445-01 2 13

Tubing, Shrink 12-30339-01 3 23
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When the description includes "added” or "deleted”, ALWAYS refer to the figure

parts list for the latest related part description.
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INDEX BY DEC PART DESCRIPTION
BA215 ENCLOSURE

DEC FIG. ITEM

DESCRIPTION PART NO. NO. NO.

Washer, External Tooth Lock No. 6 90-07649-00 3 12
Washer, Flat 90-06664-00 4 11

Washer, Flat 90-06659-00 4 4

Washer, Rataining 12-30421-01 4 14

Washer, Retaining (added) 12-30421-01 3 18

Washer, Retaining (Replaces 12-27764-01) 12-30421-01 3 9

* **NOTE***

When the description includes "added” or "deleted”, ALWAYS refer to the figure

parts list for the latest related part description.
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